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5906226903

generator SG3200x 
scheppach (DIY)

Main products Spare part list

311532 - 0162 - SG3200x - - 5906226903

Spare Description additional Item Abb. Construction Status
A *39062269001 Isolator A 2

A *39062269002 Isolator B 3

A *39062269003 Fuel Cock 8

A *39062269004 Clip, Fuel line 9

A *39062269006 Starting Motor assembly 12

A *39062269007 Packing exhaust 20



5906226903

generator SG3200x 
scheppach (DIY)

Main products Spare part list

311532 - 0162 - SG3200x - - 5906226903

Spare Description additional Item Abb. Construction Status
A *39062269008 Muffler comp 21

A *39062269010 Switch assembly 24,1

A *39062269011 Voltage meter 24,3

A *39062269012 Receptacle, Europe 24,4

A *39062269013 The circuit breaker 24,5

A *39062269035 AUTOMATIC VOLTAGE REGULATOR 26

A *39062279036 rubber, handle 29

A *39062269014 End cover, generator 31

A *39062269043 RUBBER DAMPING BRACKET 36

A *39062269016 fuel tank cap comp 38

A *39062269036 AXLE 40

A *39062269044 wheel 42

A *39062269042 COTTER PIN 43

A *02093369 hexagon bolt M8x40 45

B *5907701049 ball bearing 6205 / P6 Ø52xØ25x15 2

B *39077189001 CRANKCASE OIL SEAL 3

B *5911224028 oil drain screw cpl. M10x1,25 x 15mm 9

B *39062269037 SWITCH ASSEMBLY,OIL LEVEL 10

B *39062269019 Piston 13

B *5911247051 Piston ring set (1 Set = 5 Pcs.) 14

B *5907701040 clip, piston pin 17

B *5907701032 spring, valve 23

B *39062269021 Rotator 28

B *39062269022 Carburetor assembly 31

B *39062269004 Clip, Fuel line 33



5906226903

generator SG3200x 
scheppach (DIY)

Main products Spare part list

311532 - 0162 - SG3200x - - 5906226903

Spare Description additional Item Abb. Construction Status
B *39062269024 Crankshaft assembly 37

B *3904601090 sparking plug F7RTC 45

B *3300655053 adjusting spindle Ø12x128 46

B *5912001025 screw with flange part 17 M6x12 48

B *39062269025 Packing, headcover 49

B *39062269026 Cover Comp, clinder head 50

B *3907718032 Flywheel 53

B *3907718033 Impeller 54

B *39062269027 Pulley, starter 55

B *5911245021 Nut M14x1,5 56

B *3907718035 Ignition coil 57

B *39062269038 PACKING,INTAKE 59

B *39062269029 Spacer, carburetor 62

B *3907718042 Throttle lever 63

B *39062269030 Spring, throttl return 64

B *39062269040 RECOIL STARTER ASSEMBLY 65

B *39062269032 Air cleaner assembky 67

B *39062269033 Tube, breather 68

B *39062269034 Spring, governor 70

B *39062269039 AMPLIFIER 71

B *3907718048 Oil dipstick 72

B *39062269041 Air filter element o.Abb.

!!! Do you know: From now on you can view spare parts lists in our spare parts shop and order spare parts 
and accessories directly. More information can be found here: https://www.scheppach.com/Shop.aspx


